SEWERAGE & WATER BOARD OF NEW ORLEANS

FINANCE & ADMINISTRATION COMMITTEE MEETING
MONDAY, NOVEMBER 16, 2015
3:00 PM

Scott Jacobs, Chair e Joseph Peychaud, Vice Chair ® Kimberly Thomas e Dr. Tamika Duplessis ® Kerri Kane

ACTION ITEMS

FINAL AGENDA

il

2
3.
4
5

8.

General Superintendent’s Recommendations

Change Order(s)

Assignment of Contract 1378 from Plant-N-Power, LLC to Plant-N-Power, Inc. (R-209-2015)
Green Infrastructure Climate Adaptation Support Tool (R-218-2015)

Green Infrastructure RFP Recommendations

e Award of Green Infrastructure Project — SWB Downtown Administrative Building Stormwater
Green Roof To Hanging Gardens, LLC (R-206-2015)

e Award of Green Infrastructure Project — Aurora Raingardens To GAEA Engineering Consultant,
[...]
has been converted to operate on both 25 and 60 Hz power for more pumping operation redundancy.
The water hammer program will provide for the replacement of equipment and associated valves at
the Panola, A & B Pump Room and Claiborne Pumping Stations. Two elevated tanks will also be
installed to provide surge protection to the distribution system. These projects are currently in the
design phase.

Storm-proofing projects for critical SWBNO facilities, including the power buildings, were recently
completed by USACE. Improvements for the power buildings include reinforcing the walls, roofing,
doors, and windows. Additional hurricane damage-related work primarily includes valve
replacement and repair to electrical components and controls. Related items for the Water Pumping
and Power unit are in various stages of design or construction.

The Water Pumping and Power unit has 79 current employees with 4 vacancies. Power for continued
operations of the water, sewerage, and drainage systems requires staffing 24 hours per day, 7 days a
week. Given the current levels of staffing, overtime is required to cover all the necessary areas within
the Pumping and Power unit. In addition, approximately 18 senior operators or supervisors are set to
retire in 5 years or less.

Central Control

The Central Control Power Dispatching Department is primarily responsible for the delivery of an
adequate supply of Board generated electrical power, the continuous monitoring of the operational
status of all electrical switchgear, and the testing of related electrical feeders and equipment. This
Department also is responsible for verifying and enforcing the Board's safety clearance procedures
and associated clearances within the power distribution system. In addition, this Department
monitors local and regional weather to provide advance warning of storms which could affect power
generation requirements for the drainage and sewerage systems. Coordination of various power
supplies, including alternative backup power supplies such as diesel generators and frequency
changers, also comprise part of this Department's responsibilities. The Central Control Power
Dispatching Department plays a vital role in many emergency operational situations. Serving as a hub
of communications, Central Control informs the Board's management and senior level staff of
changes in conditions that will affect the Board's ability to provide adequate sewerage, water, and
drainage services. Central Control also provides valuable information during emergencies such as
hurricanes, floods, freezes, etc., to the Office of Emergency Preparedness (OEP) through established
Board protocols. Lack of staffing continues to be a major issue for this Department.



Sewerage and Water Board of New Orleans | REPORT ON OPERATIONS FOR 2014

SEWAGE TREATMENT PLANTS

Black & Veatch, accompanied by the Plant Superintendent, visited both the East Bank and West Bank
sewage treatment plants. Operations and maintenance activities of both plants have been contracted
to Veolia Water. A representative of the SWBNO is to oversee the contract operator. This
representative works in the Engineering Department within the SWBNO for the Operations
Department. Both treatment plants were operational at the time of the site visits and were meeting
the discharge limits according to treatment plant personnel. The contract to operate both facilities
was recently bid; Veolia won the contract and will continue to be the contract operator for the next
10 years.

East Bank Sewage Treatment Plant

The East Bank Plant has a treatment capacity of 122 mgd (dry weather). The plant is currently
receiving approximately 90 mgd of flow. Average flow for the plant in 2014 was 93.5 mgd which was
slightly less than 2013 average of 98.2 mgd. The treatment facilities at the plant include bar screens,
grit removal, a pure oxygen activated sludge system, final clarification, and disinfection. The solids
generated during sewage treatment are thickened, dewatered (using belt filter presses), and finally
incinerated. A new sludge dryer is currently under design as an alternative sludge treatment system
to supplement the existing fluid bed incinerator (FBI).

New Flood Mitigation Wall New Hydrogen Peroxide Odor Control System
Figure 3 - East Bank Sewage Treatment Plant

The following items summarize the improvements that will be or have been performed at the East
Bank Plant:

Reactors 1 and 4 were out of service during site visit. Trains 2 and 3 were online. Train 1 was down
due to rehabilitation and reactor cleaning. The mixers will be replaced with 8 new mixers during
the 2015-2016 time period. Reactor 4 will be rehabbed once Reactor 1 is completed and is
currently scheduled to be rehabbed in 2016.

BLACK & VEATCH | Facilities Evaluation - Operation, Maintenance, and Reconstruction



18

Sewerage and Water Board of New Orleans

LEL sensors will be installed in the reactors to monitor explosive gases along its automated valves
to make the process safe to operate. This work will be completed by the end of 2015.

There is no automation for mechanical rake on the bar screens and raking must be conducted
manually at regular intervals. A project to install automated rakes with controls is currently being
done in house and will be completed by the end of 2016.

Cyclone grit separators exhibited corrosion.

Return sludge line was corroded and out of service. A temporary, aboveground replacement line is
being used to return sludge from the return activated sludge pump stations to the influent channel.
Permanent repair design was completed this year and was awarded in February 2015 and the
project is in construction.

Scum arm on secondary clarifiers was not in operation at time of field visit; however the plant
operator indicated it would be repaired this year.

The operator noted the liquid oxygen tank is nearing the end of its useful life. High purity oxygen
system components appeared in good condition. Tank replacement is not currently on the project
list for 2015-2016.

Several mechanical mixers on aerobic reactors were out of service, due to regular preventative
maintenance.

Four RAS pump motors were replaced this year.

Effluent pumps appeared in fair condition. The operator noted there have been difficulties keeping
these pumps operating reliably due to electrical system issues. The electrical system is being
evaluated and will likely require upgrades to increase the reliability of the effluent pumps. A 2400
V Effluent Pump electrical distribution system along with switchgear and VFDs is in design phase
and will go to bid at the end of 2015.

A new hydrogen peroxide odor control system was installed and commissioned.

The wetland project is still underway with piping installation from the clarifiers to the wetlands.
A flood protection berm was completed at the plant to minimize future plant flooding.

The minor cracks in the effluent line were repaired in August 2014.

The average influent TSS and BOD concentration for 2014 were approximately 108 milligrams per
liter (mg/L) and 90 mg/L, respectively. These concentrations are significantly lower than normal,
which is likely the result of a significant increase in the amount of inflow and infiltration in the
collection system requiring treatment at the plant. Effluent quality has been adequate over the last
year, with an average effluent TSS concentration of 15.8 mg/L and an average effluent BOD
concentration of 23 mg/L. Five permit violations occurred in 2014. Two fecal coliform permit limit
violations occurred during January and December 2014. Additionally, two BOD violations occurred in
February and April 2014 and one TSS violation in April 2014. The February 2014 BOD violation
occurred due to issues with the bioreactor mixers. The mixers were repaired quickly by Veolia and
placed back into service to meet permit. The April 2014 BOD violation and TSS violation were
attributed to high flows and having several clarifiers down for maintenance. Within 10 days, the
clarifiers were repaired and back online. The fecal violations in January and December of 2014 were



Sewerage and Water Board of New Orleans | REPORT ON OPERATIONS FOR 2014

sampling errors. This facility’s permit expired a year ago and a renewal was sent to DEQ.
Environmental Affairs is awaiting a draft permit to review and accept.

West Bank Sewage Treatment Plant

The West Bank Plant has a treatment capacity of 20 mgd (dry weather). The plant is currently
receiving approximately 9 mgd of flow. The West Bank treatment facility consists of bar screens,
primary clarifiers, trickling filters, final clarifiers, and chlorine disinfection. Primary and secondary
solids are co-thickened in a gravity thickener and hauled to the East Bank facility for incineration.

Effluent Pump 2 Check Valve Replacement Emergency Generator Intake Air Filtration
System

Figure 4 - West Bank Sewage Treatment Plant
A summary of findings for the West Bank Plant follows below:

Concrete and pavement adjacent to the bar screens and aerated grit basins showed cracks and
settling.

The second bar screen (of four bar screens) is in need of an adjustment. Bar Screen 3 was
inoperable at time of visit and will be completely rehabbed this year. Bar screens 1, 2 and 4 are
operational.

Grit cyclones for collecting grit from the grit basins exhibited significant corrosion. Two Grit
Classifiers were replaced in 2014 and2015.

Two grit pumps are in need of replacement.

Aerated grit basin 1 was cleaned in early 2015 and Aerated grit basin 2 is scheduled to be cleaned
this year.

Weirs and rotating arms of primary sedimentation basins show significant corrosion.

The West Primary Clarifier will be rehabbed and painted by the end of this year. A contractor is
currently under contract to conduct the work. The Effluent well on the back of the West Primary
Clarifier was recently repaired due to concrete cracking. The West Primary Clarifier also had a

BLACK & VEATCH | Facilities Evaluation - Operation, Maintenance, and Reconstruction



20

Sewerage and Water Board of New Orleans

leaking valve during the site visit. The Central Primary Clarifier will have center well repairs
conducted, but the time frame was not yet known as of the site visit.

New hydrogen peroxide odor control system was installed and commissioned in 2014-2015.

Main Collection Basin Pumps 4 and 5 had impeller replacements and rehabilitation work
completed in 2015. Pumps 1, 2 and 3 impellers will be checked and rehabbed later this year or
early 2016.

Main collection basin Pump 4 transformer was replaced.

The structural condition of the trickling filters appeared to be good. Minor structural issues with
Trickling Filter No. 1 were noted and are getting worse since the last site visit in 2014.

The drive motor for the arms on the trickling filters is currently inoperable and operates based on
hydraulics; however, treatment is still acceptable.

Check valve on effluent pump 2 was replaced. Pump 2 is offline due to an additional inoperable
valve. Maintenance is working on removing and repairing the valve in 2015.

The standby generator is operational. An addition of an air filtration system was made to the
generator, as well as a flap placed on the exhaust to prevent rain water from entering the
generator.

The SCADA system was down during site visit and has been down for most of 2015. SCADA is
currently being reloaded and updated and should be completed by end of this year.

The monthly average TSS and BOD influent concentrations are approximately 86 and 79 mg/L,
respectively. The monthly average effluent TSS and BOD concentrations for the last year have been
approximately 10.8 and 8.8 mg/L, respectively. The average flow for 2014 was 9.2 mgd, which is
slightly less than 2013 at 10.03 mgd. For 2014, this plant has met or exceeded all permitted effluent
limits.

SEWAGE AND DRAINAGE PUMPING STATIONS

Inspections of the drainage pump stations (DPS) and sanitary sewer lift stations (SLS) of both the
East and West banks of New Orleans were conducted over an eight (8) day period, beginning Monday,
June 22, 2015 through Tuesday, July 7, 2015. The observation report details the operational status of
each sewerage lift station (SLS) and drainage pump station (DPS) across the city of New Orleans.
Pumps that were not turned on at the time of the observations were deemed to be either “in service”
or “out of service” based on direction from Sewerage and Water Board supervisors or pump station
operators.

Upon inspection, all DPSs and SLSs are considered operational either from permanent pumps or the
use of temporary pumps. All stations have either completed or are still under storm related
construction repair or upgrades. These repairs will increase the probability that the stations remain
functional in the event of a major storm or power loss. The repairs include but are not limited to the
installation of industrial capacity generators, fuel storage tanks, electrical transformers and storm
proofing of pump motors. Several of the stations have undergone structural related storm proofing
measures as well including new storm windows and doors. Finally, many station rooftops and wall
framings have been reinforced to provide greater wind gust resistance.



Sewerage and Water Board of New Orleans

A few stations still have not been repaired or are out of service due to pump maintenance issues.
Seven SPSs, Burke, Lawrence, Station 6, Bullard, Dodt, Lake Forest, and Plum Orchard, are under
construction and are using portable pumps at each of these locations. Two SPSs, Lamb and Victoria,
have been recently completed and are now in service. No DPSs are under construction but 2 stations
have been recently completed at Dwyer and Station 5. While all stations are operational, several
stations are not at full capacity due to inoperable pumps or the use of temporary pumps due to
preventative maintenance issues.

Current staffing levels are less than expected for the size and scope of the sewage and drainage
stations due to retirements and lack of qualified candidates.

FACILITY MAINTENANCE

The Facility Maintenance Department consists of four units: (1) Plant Maintenance, (2) Welding &
Fabrication, (3) Electrical Maintenance, and (4) Mechanical Maintenance. These units provide meter
repairs, removals and installations, major electrical, welding, and fabrication, as well as mechanical
maintenance for all SWBNO facilities throughout the system, with the exception of Veolia Water
operated sewage treatment plants. The Facility Maintenance Department possesses the specialized
equipment and technology necessary to maintain the plant process equipment, drainage pumping
stations, sewage pump stations, power generation equipment, and water meter servicing. Automated
lathes and mills located in the machine shop and break press, as well as shear and other specialized
repair equipment located in the welding and fabrication shop, provide the ability to fabricate parts
when replacement parts are excessively expensive or no longer available due to equipment vintage
such as gears and parts for older valves.

In addition, new facilities such as Turbine No. 6 have been built within the SWBNO system which
requires additional staff to both operate and maintain. These additional assets prevent in house
rehabilitation and preventative maintenance to be completed creating a large backlog of work for this
department. Staff mentioned various emergencies that occurred this week such as outages to critical
potable water pumps. Currently, one of their major rehab projects, L3 Sedimentation basin, includes a
complete rebuild of gearboxes, drives, paddles, and other equipment and are planned to be
completed in 6 months, but are not able to keep a schedule due to limited staff. Previous basins were
contracted out; however, this department mentioned that many times that requires them to inspect
and at times redo the work contractors have done to keep the system online.